Woodman'’s Parts Plus
www.woodmanspartsplus.com

Osburn 5000 Pellet

Note that the quantities listed here below are the standard amounts that are found in each unit and not
the number of items you need to order.

# ITEM # DESCRIPTION QTY/UNIT
1 OA10705 BLACK DOOR OVERLAY - 5000 1
1 OA10706 BRUSHED NICKEL DOOR OVERLAY - 5000 1
1 OA10707 GOLD PLATED DOOR OVERLAY - 5000 1
2 30123 SCREW #8 - 32 X 5/8" PAN QUADREX ZINC 4
3 30450 OSBURN DOOR LOGO 1
4 30124 SCREW #8 - 32 X 5/16" TRUSS QUADREX ZINC 10
5 30025 1/4-20 X 1/2" PAN QUAD BLACK SCREW 1
6 30185 17/64" "AA" TYPE WASHER 1
7 30742 DRILLED BLACK WOODEN DOOR HANDLE 1
8 SE24227 CAST IRON DOOR WITH HANDLE AND GASKET 1
9 PL65273 1
10 | AC09185 DOOR LATCH KIT 2
11 | AC06900 BLACK 1/2" ROUND X 9' GASKET KIT WITH ADHESIVE 1
12 30101 SPRING TENSION PIN 5/32" DIA X 1 1/2" LONG 1
13 PL64470 1
14 | AC06810 GASKET KIT SELF ADHESIVE BLACK 1/8" X 3/8" 1
15 PL64414 1
16 PL64413 1
17 SE44132 1
18 SE64289 BURN POT RECEPTACLE MAINTENANCE ACCESS DOOR 1
19 | AC06815 GASKET KIT SELF ROUND BLACK 3/16" 1
20 30485 WING NUT 1/4-20 X 1/2" ZINC 1
21 PL64290 1
22 PL64276 LEFT ASH DEFLECTOR 1
23 PL64277 RIGHT ASH DEFLECTOR 1
24 SE64309 BURN POT RECEPTACLE 1
25 30686 FIRE POT LATCH 2
26 | AC06300 ROUND GASKET AND SILICONE KIT 5/16" X 6.6' 1
27 44146 IGNITER TUBE 1
28 30026 THREAD CUTTING SCREW 10-24 F 5/8" HEX WASHER HEAD 17
29 SE64313 BURN POT 1
30 PL64264 LEFT BAFFLE 1
31 PL64458 MIDDLE BAFFLE 1
32 PL64252 RIGHT BAFFLE 1
33 SE64378 EXHAUST CHANNEL MAINTENANCE ACCESS DOOR 1
34 SE64379 EXHAUST BLOWER MAINTENANCE ACCESS DOOR 1
35 SE64375 EXHAUST CHANEL ASSEMBLY 1
36 21384 EXHAUST GASKET 1



https://www.woodmanspartsplus.com/

Woodman'’s Parts Plus
www.woodmanspartsplus.com

37 SE44095 THERMISTOR ASSEMBLY 1
38 SE44144 EXHAUST BLOWER ASSEMBLY 1
40 21382 OUTLET EXHAUST BLOWER GASKET 2
41 PL64462 BLOWER OUTLET SPACER 1
42 PL64463 1
43 30762 CLAMP TUBE FITTING WING-NUT 1
44 SE64345 1
45 SE64267 1
46 30029 10
47 30013 HINGE 2" X 1-1/2" 2
48 30763 HOPPER HANDLE 3
49 30757 RUBBER BUMPER 4
50 SE64437 1
51 30506 SCREW PAN TORX TYPE F 1/4-20 X 1" BLACK 4
52 SE64410 1
53 | AC06820 1
54 99999 BUILD TO ORDER 1
55 99999 BUILD TO ORDER 1
56 44098 HOPPER LID SAFETY SWITCH 1
57 PL64466 1
58 30029 10
59 SE64356 LCD WITH HOUSING 1
60 99999 BUILD TO ORDER 1
61 30710 SPRING CLIP 1
62 SE64459 1
63 30408 ELECTRONIC CARD CLIP 1
64 PL64357 MOTHER BOARD 6 OUPUT 1
65 44015 FUSE 5A / 250V / 1/4" DIA. X 1 1/4" LONG 2
66 44016 FUSE 3A/ 250V / 1/4" DIA. X 1 1/4" LONG 4
67 44013 FUSE 7.5A/ 250V / 1/4" DIA. X 1 1/4" LONG 1
68 60330 MAIN CONTROL BOARD WIRE HARNESS 1
69 44106 GEAR MOTOR FOR PELLET STOVE 1.7 RPM 1
70 SE24233 GEAR MORTOR SUPPORT ASSEMBLY 1
71 30026 THREAD CUTTING SCREW 10-24 F 5/8" HEX WASHER HEAD 8
72 21193 AUGER SUPPORT INSULATION 2
73 30092 BOLT 5/16"-18 X 3/4" HEX GRADE 5 4
74 24017 AUGER FOR 35 AND 45 SERIE 2
75 44059 THERMODISC 36T11 L250-25 AUTOMATIC 1
76 99999 BUILD TO ORDER 1
77 PL64337 1
78 PL64259 1
79 60036 THERMOSTAT TERMINAL 1
80 60196 POWER CORD RECEPTACLE 1
81 60331 POWER CORD 6 INCHES 1



https://www.woodmanspartsplus.com/

Woodman'’s Parts Plus
www.woodmanspartsplus.com

82 SE64363 1
83 30761 PLASTIC BACKDRAFT DAMPER 1
84 21391 COMBUSTION BLOWER GASKET 2
85 SE44147 AXIAL BLOWER ASSEMBLY 1
86 30439 TENSION CLAMP 4
87 44058 THERMODISC 36T12 F160 1
88 49006 3/8" X 24" SILICONE HOSE 1
89 44029 PRESSURE SWITCH 1
90 30758 MAGNET STEEL ENCASED 2
91 SE64373 1
92 SE64434 1
93 SE64432 1
94 44038 AUGER GEAR MOTOR 1 RPM 1
95 SE64319 HOPPER AUGER SUPPORT WITH BUSHING AND GASKET 1
96 SE64250 1
97 SE64438 1
98 30566 DOOR HINGE 2
99 30022 2
100 | AC06725 GLUE & 3/4" WHITE GASKET KIT 1
101 | PL64498 1
102 | SEA45548 1
103 | SE64430 1
104 | SE64431 1



https://www.woodmanspartsplus.com/

